FDPT063-1 (PH/01-06)

FXWOA126A FXWPA2001
FXWKF0510
: T
FXWUE1201 {090 b\
> \$=27 FXWOAQO3A

FXWYZ0004

FXWFE1201
FXWUE3301 - FXWOPO16A

& 3 ‘4 ‘ 3 " 7z 'y
FXWKM0530
PR FXWYG0501 ' |
FXWUE3201 rrames] .
NN '
N—
FXWUG3501 : - FXWFN0BO -5
FXWUE0701 - FXWUE1501
e FXWUE1701

FXWUE1401
FXWOB271A FXWOS030A FXWOAOO4A
FXWOPO10A
FXWUE1601

FXWUE1301
FXWKMO514

| FXWUH1401

FXWPH2201
FXWPH1501

FXWUE0304

FXWO0A2048
FXWOB221A

y FXWFK1801
KM0520
B FXWYAQ302 ﬁ

- FXWPH2801

\-‘__ILI,;!"."?" PRHPE0SO!
FXWPFO40 ~!‘ g FXWPH1401 y'Z
i FikMHo40s | PHHO412 posccoang IR PiiPH2401
FXWUE0401 FXWPH1301 <P FXWPH2001
FXWYG0401
FXWKM0405

Part_No Description Spec Qty Part_No Description Spec Qty Part_No Description Spec Qty
FXWFA2401 |TRIGGER PIN 2 | FXWOP016A |O-RING P16 1 ] FXWUEO108 |BODY 1
FXWFB2501 [PISTON STOP 1 | FXWOS030A |O-RING S30 1| FXWUEO304 |HEAD VALVE PISTON 1
FXWFE1201 |EXHAUST CAPRING 1| FXWPA2001 |END CAP 1| FXWUEQ401 |CAP SEAL 2
FXWFK1801 |LATCH 1 | FXWPE0S01 [BUMPER 1| FXWUEO701 |COMPRESSION SPRING 1
FXWFK2401 [LATCH SPRING 1 | FXWPF0401 (CAP 1 | FXWUE1201 |COLLAR 1
FXWFN0B01 [NOZZLE 1] FXWPH0205 [DRIVER ASSY. 1 | FXWUE1301 |COMPRESSION SPRING 1
FXWKF0308 |FLAT HD.BOLT M3x0.5—8L 3 | FXWPHO0901 |CYLINDER 1 | FXWUE1401 [TRIGGER VALVE STEM 1
FXWKF0510 |FLAT HD.BOLT M5x0.8 — 10L 1 ] FXWPH1301 |COVER PLATE 1 | FXWUE1501 [SEAL 1
FXWKMO405 |HEX.SOC.HD.BOLT M4x0.7 —5L 1| FXWPH1401 |GUIDE PLATE 1| FXWUE1601 |TRIGGER VALVE GUIDE 1
FXWKMO406 |HEX.SOC.HD.BOLT M4x0.7 — 6L 5 | FXWPH1501 |MAGAZINE SEAT 1| FXWUE1701 |TRIGGER VALVE SEAT 1
FXWKM0408 [HEX.SOC.HD.BOLT M4x0.7 — 8L 1 | FXWPH1601 |MAGAZINE CAP 1 | FXWUE1801 |TRIGGER 1
FXWKM0412 |HEX.SOC.HD.BOLT M4x0.7 —12L 2 | FXWPH1701 |SPACER 1 | FXWUE3201 [CYLINDER CAP 1
FXWKMO0514 |HEX.SOC.HD.BOLT M5x0.8 — 14L 2 | FXWPH1801 |DISTANCE SET 1 | FXWUE3301 [EXHAUST CAP 1
FXWKM0520 |HEX.SOC.HD.BOLT M5x0.8 — 201 1 | FXWPH1901 |PUSHER 1| FXWUG3501 [PISTON STOP 1
FXWKM0530 |HEX.SOC.HD.BOLT M5x0.8 — 30L 4 | FXWPH2001 |MAGAZINE RETAINER 1 | FXWUH1401 [TRIGGER STOP 1
FXWOAQO3A [O-RING ARP568—003 | 1 | FXWPH2101 |GUIDE PLATE 5 | FXWUH1501 |SPRING 1
FXWOAO04A |O-RING ARP568—004 | 1 | FXWPH2201 [SUPPORT 1 | FXWYA0302 [HEXBAR WRENCH D3 1
FXWOA126A |O-RING ARP568 — 126 1 | FXWPH2301 |PLASTIC COVER 1 | FXWYE2501 |E-RING §25 1
FXWOA204B |0-RING (1B) ARP568—204 | 1 | FXWPH2401 [SPRING 5 | FXWYG0401 |SPRING WASHER §4 1
FXWOB221A |O-RING 22x3 1| FXWPH2601 [PUSHERPIN 2 | FXWYG0501 |SPRING WASHER §5 4
FXWOB271A |O-RING 26.8x2.4 1| FXWPH2701 |PUSHER SPRING 2 | FXWYL0508B |LOCK NUT M5%0.8 1
FXWOP010A [O-RING P10 1 | FXWPH2801 |PIVOT 1| FXWYZ0004 |OIL BOX 1
FXWOP012A |O-RING P12 1 | FXWPH3801 |SCREW SEAT 1
% ¢ If you need to order parts, please mark both Parts No. and Description. v % A




